


4
th

 half yearly EC Compliance for S Kant Chemicals Pvt. Ltd. 

1 
 

1. Present Status of Project:  

After getting EC letter (3
rd

 July 2020) from Government of Maharashtra, we have received Consent to 

Establish (CTE) dated 26
th
 April 2018 and valid till Commissioning of the unit or 5 years whichever is 

earlier from Maharashtra Pollution Control Board (MPCB). Construction activity is in process and 

currently there is no manufacturing activity at the site. The copy of current CTE is enclosed as an 

Annexure XIII.  

 

 

 

  



4
th

 half yearly EC Compliance for S Kant Chemicals Pvt. Ltd. 

2 
 

Monitoring Report 

PART – I 

DATA SHEET 

 

No.    

1. Project type: River Valley / Mining / 
[...]
2 Ambroxol HCL 3 

3 Moxifloxacin 2 

4 Erythromycin 5 

F Anti-Hypertensive 

1 Losartan Potassium 4 

  61 TPM 

  732 TPA 

 



 

 

 

 

 

 

Annexure – II 

Environmental Management Plan 



Budget Allocation for Environmental Management Plan 

Sr. No. 

 

Particulars 

 

Project Capital 

Cost (In Rs. lacs) 

Proposed Recurring 

Cost (Rs. lacs) 

1 

 

 

 

 

Air pollution control 

Provision of stacks of height as 

recommended by CPCB 
35.00 1.50 

Process Scrubber - I 
8 0.30 

Process Scrubber - II 

2 

 

 

 

Water Pollution control 

Effluent treatment Plant 58 6.96 

Multiple effect evaporator  35 30 

RO 40 3.20 

Rain water harvesting 1.50 0.6 

3 

 

 

Noise pollution control 

Acoustic encl./ Ant vibration pads 
0.70 0.10 

4 Environment Monitoring budget -- 6.96 

 

 

5 

 

 

 

 

Occupational health care 

Medical checkup 

2.00 4.00 

Health insurance policy 

Medical staff charges 

First aid facilities consumables 

Control of fugitive emissions 

Work Place monitoring 

6 Green belt 2.50 1.30 

7 Hazardous waste disposal 1.00 12.24 

 Total 183.7 67.16 

 



 

 

 

 

 

 

Annexure-III 

Photographs during construction phase 



The photographs of the on-going construction 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  



The photographs of the on-going construction 

 



 

 

 

 

 

 

Annexure-IV 

MIDC approved plot plan 



This is a system generated drawing as per the soft copy submitted by the Architect/ License Engineer

(A)

(C)

(B)

0.00

1822.54

0.00

2000.00

0.00

0.00

2000.00

0.00

0.00

0.00

000.00

(Approved)

0.00

-NA-

-NA-

-NA-

-NA-

1.17

0.00

0.00

0.00

0.00

0.00

1822.54

3000.00

2000.00

000.00

000.00

000.00

000.00

00-NA-

0.00

-NA-

-NA-

000.00

000.00

000.00

000.00

0.00

2349.76

3000.00

527.22

0.00

0.00

2000.00

0.00

1.5000

0.00

-NA-

-NA-

0.00

-NA-

0.00

PLOT

No of Floors : 7

Building Height : 19.35 Mtrs

No of Floors : 1

Building Height : 5.60 Mtrs

(U/G)TANK(1)

CP

CP

CP

CP

CP

CP CP

CP

CP

CP

CP

CP

C
P

C
P

S
C

S
C

S
C

S
C

S
C

S
C

S
C

S
C

EXISTING ALREADY APPROVED

WATCHMAN ROOM TRANSFORMER

A-1 (DRUM STORE AREA)

A-1 (FACTORY AREA)

EFFLUENT TREATMENT PLANT

S
E

P
T

I
C

 
T

A
N

K
S

O
A

K
 
P

I
T

1
2
.
5
0

1
2
.
4

4

1

2

.
8

0

6

.

9

8

3

.

7

9

6.002.026.00

1.71

1
.
9

6

1.71

2
.
8

6

4
.
1
0

8.00

4
.
5

0

8.00

5
.
0

0

1
5
.
0
5

7.95

8.05

7
.
0
0

6
.
4
5

6.4514.45

3
9

.
4

5

2
2

.
2
8

19.80

4
.
1
0

19.10

9.2011.00

11.00

11.00

6.4514.45

6
.
4
5

6
.
4
5

30.50 M WIDE M.I.D.C ROAD

ENT.GATE ENT.GATE ENT.GATE

5
0

.
0

0
(
P

)

40.00(P)

LAYOUT PLAN

A (FACTORY AREA)

A-01

A-02

Triangulation (Scale - 1:200)

BUILDING WISE FSI STATEMENT

FIRE REQUIREMENT

1.5

FIRE REQUIREMENT

TOTAL

TOTAL

WATER REQUIREMENT

-NA-

-NA-

-NA-

0.00

-NA-

-NA-

0.00

Hazardous/Chemical

Hazardous/Chemical

-NA-

-NA-

0.10

0.10

30.00

30.00

-NA-

-NA-

0.00

0.00

A (DRUM STORE AREA)

4
.
1
0

19.10

2
7
.
9

5

24.00

O
/
S

-
1
8

P
-
9
3

P
-
9
0

P
-
9
1

P
-
6

A
-
1

A
-
2

A
-
3

A
-
4

A
-
5

W
-
1

W
-
2

W
-
3

W
-
4

W
-
5

W
-
6

W
-
7

W
-
8

W
-
9

W
-
1
0

W
-
1
1

W
-
1
2

A
-
2
3

A
-
2
2

A
-
2
1

A
-
2
0

A
-
1
9

A
-
1
8

A
-
1
7

A
-
1
6

A
-
1
5

A
-
1
4

P-89

P-88

P-87

P-86

P-85

P-84

P-83

P-82

P-92

P-7

O

/

S

-

1

6

P

-

1

7

P

-

8

4

0

.

0

1

2

.

5

B

-

8

/

2

D

O

Y

E

N

 

G

L

A

S

S

H
.
T

.
 
L
I
N

E

B
-
8
/
1

B
-
7
/
3

B
-
7
/
2

B
-
7
/
1

B-6/1

JIN
D

A
L
 I
R

O
N

 &
S

T
E

E
L
 C

O
. 
L
T

D
.

8
0
7
8
0
 S

Q
.M

.

A

-

9

A
-
7

A
-
8

3
0

3
1

3

2

3

3

O
/
S

-
1

7

B
-
9

F

-

4

/
1

2

1
5
.
0
 
M

 
R

/
W

3
0
.
5
 
M

 
R

/
W

18.5 M R/W

1
8
.
5

 
M

 
R

/
W

3

0

.

5

 

M

 

R

/

W

LOCATION PLAN

SCALE 1: 4000

SITE

UNDER

REFERENCE

OVER HARD STRATA

75mmTHK. P.C.C.

SCETION  x-x

0.52

STONE FOUNDATION

0.37THK.

G.L.

1
.
5
0

PLOT BOUNDARY

FACE

R.C.C. COPING

75mm THK.

SCETION y-y

0.52

0.75 THK. P.C.C

FOUNDATION ON

0.37mmTHK. STONE

OPEN DESING

R.R. MASONRY

R.C.C. COPING

75mm THK.

R.C.C. GRILL IN

PRE-CAST OPEN TYPE

DETAIL OF SIDE  &  REAR

COMPOUND WALL

0
.
9

0

16mm SQ. M.S.BARS.

5.00m GATE OPENING

0.23 X 0.23

R.C.C. COLUMN

       by plot holder 

       to be constructed

   l1. line and chamber

drainage connection.

screen

l1

boundary on plot

c
h

a
m

b
e

r

d
r
a

i
n

a
g

e

b
o

u
n

d
a

r
y
 
o

n
 
p

l
o

t

v trap

R
O

A
D

SECTION THRO.CROSS DRAIN

PLOT BOUNDARY

2.1200

0

.

9

0

 

x

 

0

.

9

0

0.15

OUTER FACE

wall on 0.15thk.

0.15THK. P.C.C

(1:3:6)

p.c.c.

R.C.C. SLAB

0.46thk. stone

0.20THK.

0.150

G.L.

CHAMBER ON DRAINAGE LINE

DRAINAGE LINE

NEAREST TO ROAD LVL.

G.L.

BUILDING: A (DRUM STORE AREA)

FLOOR WISE FSI STATEMENT: A (DRUM STORE AREA)

GROUND FLOOR PLAN

A-Block

4
.
1

0

19.10

4
.
1

0

19.10

19.10

4
.
1

0

BALCONY CALCULATIONS: A (DRUM STORE AREA)

4
.
1

0

LDO TANK

(10KL)

UP UP

8.00

COLLECTION TANK  

4.30 x 3.12

AERATION TANK  

1.50 x 3.50

 NEUTRALISATION

TANK

TREATED WATER TANK

4.30 x 3.12

SLUDGE BED

1.50 x 1.50

SLUDGE BED

1.50 x 1.50

WASTE WATER FROM PLANT

+ 0.60 LVL.

4.10 x 4.10

D D

E

E

GR.LVL.

SOLVENT

DRUM STORE

SCALE :- 1 : 100

SECTION EE

A.C. SHEET ROOF

F

F

PACKING

0.23 M THK.DRY RUBBLE

P.C.C. 1 : 2 : 4

PACKING

0.23 M THK.DRY RUBBLE

P.C.C. 1 : 2 : 4

TANK

 NEUTRALISATION

AERATION TANK  

G. L.

G. L.

SCALE :- 1 : 100

SECTION FF

LDO TANK

 TANK  

COLLECTION   

R.C.C. 1 : 1.5  : 3

COVERED TANK

TANK

 NEUTRALISATION

SLUDGE BED

SLUDGE BED

G. L.

A.C. SHEET ROOF

G. L.

DRUM STORE AREA

SCALE :- 1 : 100

SECTION DD

STEPS

STEPS

STEPS

STEPS

STEPS

STEPS

GROUND FLOOR PLAN

DRUM STORE AREA

SECTION DD

PLINTH

GROUND FLOOR

0
.
6

0

5
.
0

0

5
.
6

0

4
.
1

0

19.10

4
.
1

0

19.10

4
.
1

0

15.01x3.65

11.56x0.90

SIDE ELEVATION
FRONT ELEVATION

SCHEDULE OF OPENING: A (FACTORY AREA)

SCHEDULE OF OPENING: A (FACTORY AREA)

BALCONY CALCULATIONS: A (FACTORY AREA)

P
R

O
D

U
C

E
D

 
B

Y
 
A

N
 
A

U
T

O
D

E
S

K
 
E

D
U

C
A

T
I
O

N
A

L
 
P

R
O

D
U

C
T

PRODUCED BY AN AUTODESK EDUCATIONAL PRODUCT

P
R

O
D

U
C

E
D

 
B

Y
 
A

N
 
A

U
T

O
D

E
S

K
 
E

D
U

C
A

T
I
O

N
A

L
 
P

R
O

D
U

C
T

PRODUCED BY AN AUTODESK EDUCATIONAL PRODUCT

Approved vide No.IFMS/DE/TD/TRP/ E-35644 /of  '2019, 
dt.30/12/2019

Rajendra
G Totala

Digitally signed by Rajendra G Totala
DN: cn=Rajendra G Totala c=IN 
o=Government Of Maharashtra 
ou=Maharashtra Industrial Development
Corporation
Reason: I am the author of this 
document
Location: 
Date: 2020-01-03 15:40+05:30



 

 

 

 

 

 

Annexure-V 

Acknowledgment of CER submitted 
 









 

 

 

 

 

 

Annexure-VI 

Waste water treatment scheme (ZLD 

scheme) 



Process of effluent treatment: 

Effluent treatment process is detailed below: 

Primary treatment:  

The system is designed to treat 28 m3/day of waste water. The streams will be collected 

in collection tank from where it will be pumped to neutralization tank where provision of 

acid/ alkali dosing for neutralization of effluent will be made. The neutralizing agents will be 

dosed from the respective dosing tanks. The content of equalization tank is mixed with help 

of coarse diffused aeration system. The equalized and neutralized effluent will be then 

passed to flash mixer for primary clarification. 

Alum will be dosed as coagulant in the flash mixer provided with agitator. The coagulated 

mass will flow to primary settling tank for settlement of solids. The primary settling tank 

will be constructed with the hopper bottom for effective removal of solids. The settled solids 

will be drained to the sludge collection tank. The sludge from sludge tank is then taken to 

the nutsche filter for dewatering. Clear supernatant will overflow into the bioreactor. 

 

Secondary treatment:  

The system is designed to treat 36 m3/day of wastewater. The secondary Treatment is 

based on the principal of aerobic biological oxidation. The overflow of primary settling 

tank (28 m3/day) along with domestic waste water (8 m3/day) enters the biological 

process. There is suspended biological mass within the tank. The mixing and oxygen 

transfer within the bio-reactors shall be done by diffusing air from air blowers through 

high efficiency fine bubble diffusers. The MLVSS from the Bio-Reactors shall over-flow to 

Secondary Settling tank for settling. Settled bio-mass shall be recycled back to bio-

reactor to maintain the MLVSS concentration and excess bio-mass shall be wasted 

periodically. Overflow of settling tank enters the intermediate tank from where it is 

pumped to tertiary treatment system.  



Tertiary treatment: 

The system is designed to treat 36 m3/day of waste water. The clear effluent from 

intermediate tank shall be pumped through a Pressure Sand Filter (PSF) for removing 

any fine solids escaping the secondary Settling tank & then from Activated Carbon Filter 

(ACF) for removal of color & odor. The final treated water shall be fed to RO. 

 

Reverse Osmosis 

The system is designed to treat 56 m3/day of waste water. The tertiary treated water 

(36 m3/day) along with cooling tower & Boiler blow down (20 m3/day) will be passed 

through RO where the dissolved solids are separated in the form of Reject & treated will 

be utilized for cooling tower and boiler feed. Reject of RO will be fed to the MEE.  

Multiple Effect Evaporators: 

The MEE system is designed to treat 14 m3/day of wastewater. RO reject will be pumped 

to the 1st effect Evaporator calendria. The high pressure steam from the boiler will be put 

in the TVR inlet. The TVR will suck the vapors from the 1st effect VLS and the outlet of 

TVR will have steam at intermediate pressure and increased enthalpy. The outlet steam 

from the TVR will be used as the heating medium for the 1st effect calendria. The mass 

will then be recirculating in the Vapor Liquid Separator (VLS). The vapors separated in 

the 1st effect VLS will be partly used as heating medium for the 2nd effect calendria and 

partly will be sucked by the TVR. The vapors separated in the 2nd effect VLS will be 

condensed in the condenser with cooled water and collected in the flash pot. The steam 

or vapor in each effect will get condensed and get collected in the flash pot. From the 

flash pot the condensate will be pumped to the condensate tank. The concentrated feed 

in the 2nd effect VLS will be pumped to the nutsche filter for recovery of the salt. Filtrate 

from Nutsche filter will be pumped to 2nd effect back. Condensate from MEE will be 

recycled / reused for cooling tower and Boiler makeup. Salts generated from MEE will be 

disposed to CHWTSDF. 

Sludge Dewatering  

Primary sludge, excess biomass from the secondary treatment and backwash water from 

PSF will be collected in the sludge sump. From the sludge sump the sludge will be 

pumped to the nutsche filter for dewatering. The solid cake from the nutsche filter will be 

sent for disposal to Hazardous waste disposal site. The filtrate from the nutsche filter will 

be drained to the collection tank. 

  



 

Effluent Characterization: 

 

A) ETP 

 

Parameters Unit 
Inlet to 

primary 

Outlet 

from 

primary 

Inlet to 

Secondary 

Outlet 

from 

secondary 

Inlet to 

tertiary 

Outlet 

from 

tertiary 

Flow  m3/day 28 28 

36 

 (28+8 

domestic 

waste 

water) 

36 36 36 

pH ---- 6-7 7-8 7-8 7-8 7-8 7-8 

BOD3, 27°C mg/L 
2000-

3000 
1800-2200 1300-1500 

50-100 50-100 50-100 

COD mg/L 5000-6000 4500-5000  3000-3500 300-350 300-350 200-250 

TSS mg/L 300-350 20-60 20-60 20-60 20-60 20-60 

TDS mg/L 
2000-

2100 

1900-

2200 

1300-

1800 

1000-

1400 

1000-

1400 

1000-

1400 

 

B) Reverse Osmosis 

Parameters Unit Inlet to RO Permeate Reject 

Flow m3/day 
56 (36+20 C.T. & 

Boiler blow down) 
42 14 

pH ---- 7-8 7-8 7-8 

TDS mg/L 1000-1400 <100 7000-7500 

 

 

C) Multiple Effect Evaporators 

 

Parameters Unit 
Inlet to MEE 

(Reject from RO) 
Outlet from MEE 

Flow m3/day 14 
18.6 

(14+4.6 Steam 
Condensate) 

pH ---- 7-8 7-8 

TDS mg/L 7000-7500 <200 



Process Flow Diagram of ETP 

 

 

 

 

 

 

 

 

 

 

 

 



 

 

 

 

 

 

Annexure-VII 

Affidavit for ZLD 









 

 

 

 

 

 

Annexure-VIII 

Rain water harvesting scheme with 

calculations 



Rain water harvesting Scheme 

As from IMD records annual rainfall data for Tarapur region is 2807.3 mm. 

Rainfall days on average are 100 nos. 

S Kant will make arrangement for collecting rain water and reduce fresh water 

consumption. As estimated from past data and considering about 100 days in normal 

rain fall, 12.93 CMD fresh water collections is possible and S Kant will make arrangement 

for collection of same in RCC tank.  

 

Rain water harvesting estimation 

Daily maximum water collection: 12.93 m3. 

No recharging of rain water will be done as water levels are high and area use is 

chemical industry. 

Collection tank will be provided of capacity 15 m3. After filtration rain water will be used 

for utility purpose. 

 

Sr. 

No. 
Source Area (sq. m) 

Runoff 

Coefficient 

Rainfall 

(m)/day 

Rain water 

collection (CMD) 

1 Roof area 512 0.9 2.8073 12.93 

 Total 512 -- -- 12.93 



 

 

 

 

 

 

Annexure-IX 

Noise monitoring reports 



Euldfinch Engineering Systems" Private Limited
0C|-NABET accredited EIA consultant, lS0 9001:2015 Certified Company
Laboratory Gazetted by MoEF I Certified by lS0 45001 - 2018

Plot No. A - 288, Road No. 16 Z, 0pp. Agriculture 0ffice Bus-stop, Thane lndustrialArea, MIDC (Wagle Estate)
Thane (West) - 400 604. Maharashtra, lndia. o Tel.: 91-022-2580 1 546 / 9920093829 / 120857 91 36 / 8097093007
Ematl : mktg@goldfinchengg.com, accounts@goldfinchengg.com, lab@goldfinchengg.com / Website : www.goldfinchengg.com

Mffi&ffiBNEH"
One-stop Environmental Solution...

[Formerly Waste Encare lndia Pvt. Ltd.]

QF'LA/10.G

Report Date: 1 4'05'2022

Report Ref. No' GFL/AN/RI22105'12

AnalYzed BY

[,;H<el'--l-

Govt. AnalYst

AnalYsis Report For Ambient Noise Level Survey

:l T,?I Sffi ;l,i,t,iffi fi rfi';'I""'o
CatiUrateO On: 01'1 1'2021- -
6aiiutation due" 31jo2o22

For Goldfinch Engineering Systems Private Limited

Verified BY

fuL
Lab-ln'charge

Approved BY

iLl,;O
Di rector-Lab/Govt' AnalYst

MIDC

Name of the lndustry :

14.05.2022

p"t"-otan"lyqgt!9499i

Ambient Noise Level

SamPle Code No' -

ls 9989-1981

Reaffirmed 2014
Proiect Site Main Gate

M.P.C.B. Limit

PF No.
ESIC No.

PAN No.
UAN No.

AAACW1593P
UDYAM-MH-33-00327 44

MH/THAfr@7 or 1

34-00-009299-000-0908
GSTIN : 27AAACW1 593PlZP



 

 

 

 

 

 

Annexure-X 

CHWTSDF Membership Certificate 





 

 

 

 

 

 

Annexure-XI 

Copy of Newspaper Advertisement 







 

 

 

 

 

 

Annexure-XII 

Screen shot of EC letter uploaded on 

company website 





 

 

 

 

 

 

Annexure-XIII 

Copy of Consent to Establish 

















 

 

 

 

 

 

Annexure-XIV 

Ambient air monitoring results 



.Eoldfinch Engineering Systems" Private Limited
0C|-NABET accredited EIA consultant, lS0 9001:2015 Certified Company
Laboratory Gazetted by MoEF I Cerrified by lS0 45001 - 20,l8

Plot No. A - 288, Road No. 16 Z, 0pp. Agriculture 0ffice Bus-stop, Thane lndustrial Area, MIDC (Wagle Estate)
Thane (West) - 400 604. Maharashtra, lndia. o Tel.: 91-022-2580 1 546 / 9920093829 / 12}85tgt 367 8097093007

, ' ,, ,,F$Mmffi*
One-stop Environmental Solution...

[Formerly Waste Encare lndia Pvt. Ltd.]

Email : mktg@goldfinchengg.com, accounts@goldfinchengg.com, lab@gold{inchengg.com / Website : www.goldfinchengg.com

RePort Ref. No.: GFUAA/R/22I05-OB

QF/LA'10.A

RePort Date: 1 4'05'2022

nitoring
AnalYsis RePort For Ambient Air Mo

@t.Ltd' @MlDc
Name of the lndustry :

Oate of ReceiPt of SamPle : 14.05.2022
DAe of AnalYsis G

^,t
e'itl^Ln2to5-08 Limits Units ICSI IYIE